
Guam and CNMI Military Relocation  Final EIS (July 2010) 

 

VOLUME 6: RELATED ACTIONS 3-1 Utilities 

CHAPTER 3.  
UTILITIES 

3.1 AFFECTED ENVIRONMENT 

This section includes information related to existing electrical utilities, potable water supplies, wastewater 
systems, solid waste, and roadways on Guam that could be directly or indirectly affected by the proposed 
military relocation. The region of influence (ROI) for this resource includes the Department of Defense 
(DoD) lands and lands that support public utilities servicing DoD that would be directly affected by the 
proposed military relocation. It also includes the public utilities that may be indirectly affected by the 
projected increase in the construction workforce and other induced growth. 
[...]
housing developers, private developers, and commercial developments, such as accepting private 
consortiums infrastructure development, moratoriums, and measures through building permit approvals or 
other mechanisms to steer new development to areas with adequate water supply, providing localized 
areas with surplus water capacity. GovGuam could implement measures to control the rate of induced 
growth through the building permit process and/or by restricting the number of water and sewer 
connection requests that are approved. GovGuam could also incentivize water conservation measures by 
offering rebates on upgrades to water saving devices. 

GWA could assess a system development charge to contractors and workforce housing developers that 
could be used to fund improvements to the water system. To address the timing gap between availability 
of system development charge funds and construction of needed improvements to meet the anticipated 
demands, GWA may request an interconnection with the DoD water system, as discussed above, or seek 
other federal funding sources.  



Guam and CNMI Military Relocation  Final EIS (July 2010) 
 

VOLUME 6: RELATED ACTIONS 3-69 Utilities 

The projected impact on the GWA water system is deemed significant but mitigable by the DoD transfer 
of excess water production capacity to GWA in the interim to meet the increased demand, securing 
funding to mitigate deficiencies in the water system infrastructure, and reduction of the relocation pace 
through GovGuam permitting and slowing the rate of contractor award by DoD.  

Planned DoD well expansion would increase groundwater withdrawal from the NGLA but would not 
exceed the estimated sustainable yield and would therefore have less than significant impact on the 
NGLA. If groundwater monitoring data indicate that the groundwater withdrawal by DoD would 
compromise the sustainable yield of the NGLA, the DoD would pursue other long-term alternatives or 
other mitigation measures, including adaptive program management. These mitigation measures are 
discussed further in Volume 7.  

The summary of impacts for Basic Alternative 2 is the same as described for Basic Alternative 1. 

3.2.4 Wastewater 

3.2.4.1 Wastewater Direct Impacts 

Direct impacts from the proposed DoD relocation would occur from increased wastewater flows from the 
direct DoD population on the GWA-operated NDWWTP and the Navy-operated Apra Harbor WWTP 
and their collection systems. This analysis is focused on impacts to the treatment plants and collection 
systems themselves, and evaluates plant and collection system capacities, treatment capabilities, impacts 
related to sludge handling capabilities. Impacts to the environment from these wastewater treatment 
facilities can be found in the various resource chapters of this Volume. 

As explained in Section 3.1.3, the GWA NDWWTP would handle most of the increased direct 
wastewater treatment demand from the DoD relocation. The Navy Apra Harbor WWTP would handle the 
increased direct wastewater treatment demand from visiting ships at Apra Harbor. The Navy Apra Harbor 
WWTP has been shown to have adequate capacity, both physically and in its permit, to handle the 
estimated future wastewater demand. However, ongoing problems with metals in the effluent discharge 
would likely continue to be a problem until a new mixing zone is approved for the outfall. 

As a result of the proposed military relocation, if Cantonment Alternative 1 or 2 is selected, the total year 
2019 average daily flows to the NDWWTP from military and civilian sources are projected to increase to 
10.5 MGd (39.9 MLd) (Table 2.3-4). If Cantonment Alternative 3 or 8 is selected, the total year 2019 end 
state average daily flows to the NDWWTP from military and civilian sources are projected to increase to 
10.5 MGd (39.9 MLd) (Table 2.3-7). The year 2019 flow projections for the NDWWTP account for all 
anticipated population growth for the foreseeable future as described in Volume 6, Chapter 2.  

Including these sources, the projected end state increase in wastewater flow in northern Guam as a result 
of the military relocation would not exceed the NDWWTP’s design capacity of 12 MGd (45 MLd). At the 
end state, however, the permit limit of 6.0 MGd (23.0 MLd) would still be exceeded, and the plant would 
still need refurbishment to restore it to the original design capacity. A socioeconomic analysis of the 
proposed military relocation has estimated that induced civilian growth could increase the islandwide 
population on Guam by up to approximately 33,000 in the peak year of 2014. Assuming this induced 
civilian growth would be distributed among the north at 38%, central at 43%, and south at 19% on Guam, 
the induced civilian demand for wastewater treatment in northern Guam is estimated to reach 1.5 MGd 
(5.7 MLd). The construction workforce would generate up to an additional 1.4 MGd (5.3 MLd) 
wastewater flow to be treated at the NDWWTP in the peak year of 2014.  



Guam and CNMI Military Relocation  Final EIS (July 2010) 
 

VOLUME 6: RELATED ACTIONS 3-70 Utilities 

Thus, while the year 2019 wastewater treatment demand estimates would be within the physical 
capability of the NDWWTP design basis, the demand would peak in 2014 with the combined impacts of 
the Marine Corps relocation, construction workforce, and civilian growth and be in excess of that physical 
capacity at approximately 12.1 MGd (45.9 MLd) average. In addition, a compliance agreement issued 
from USEPA Region 9 to GWA would be needed to allow for the additional flows and resolve the 
requirements for secondary treatment as part of the Section 301(h) waiver denial. 

Basic Alternative 1 (Alternative 1a supports Main Cantonment Alternatives 1 and 2; Alternative 1b 
supports Main Cantonment Alternatives 3 and 8) combines upgrade to the existing primary treatment 
facilities and expansion to secondary treatment at the NDWWTP. The difference between Alternatives 1a 
and 1b is a requirement for a new sewer line from the proposed Barrigada housing to NDWWTP for 
Alternative 1b. 

Basic Alternative 1a (Preferred Alternative) and 1b 

Basic Alternative 1a 

Projected direct and indirect wastewater flows to the NDWWTP are summarized in Table 3.2-11. 
Table 3.2-11 also summarizes existing Guam civilian and DoD flows, projected increases in flows from 
Guam civilians related to natural population growth, projected DoD increases associated with the military 
relocation, increases associated with the imported construction workforce, and civilian increases that 
could result from induced growth under Main Cantonment Alternatives 1 and 2 for northern Guam. 

Table 3.2-11. Projected Wastewater Flows to the NDWWTP under Main Cantonment Alternatives 
1 and 2 

Source of Wastewater 
Flow 

Year 
2010 2011 2012 2013 2014 2015 2016 2017 2018 2019 

Existing Guam 
Civilian 5.20 5.20 5.20 5.20 5.20 5.20 5.20 5.20 5.20 5.20 

Existing DoD 0.5 0.5 0.5 0.5 0.5 0.5 0.5 0.5 0.5 0.5 
Guam Civilian 
Increase 0.23 0.37 0.48 0.58 0.95 1.08 1.18 1.28 1.38 1.48 

DoD Increase 0.23 0.46 0.51 0.55 2.56 2.79 2.83 2.87 2.91 2.97 
Construction 
Workforce 0.28 0.67 1.10 1.31 1.40 0.91 0.30 0.00 0.00 0.00 

Subtotal Direct DoD 
And Guam Civilian 6.44 7.19 7.78 8.14 10.62 10.47 10.00 9.85 9.99 10.14 

Induced Civilian 
Increase 0.25 0.63 1.05 1.25 1.51 1.15 0.56 0.40 0.40 0.41 

Total Flow – All 
Sources 6.68 7.82 8.83 9.39 12.13 11.63 10.57 10.25 10.39 10.55 

Note: All units are in million gallons per day. 
Legend: DoD = Department of Defense. 
Source: NAVFAC Pacific 2010d. 

Direct DoD wastewater flows include all on base DoD wastewater flows that would be generated by 
active duty personnel and their dependents, the on base civilian workforce, and industrial flows from on 
base facilities. Indirect wastewater flows include increased flow from induced civilian population growth 
resulting from the military relocation, construction workforce, and Guam civilian population growth. For 
the analysis of the NDWWTP, the total flows from all the sources listed in the aforementioned table are 
combined when evaluating treatment plant capacity and performance. This is because DoD is proposing 



Guam and CNMI Military Relocation  Final EIS (July 2010) 
 

VOLUME 6: RELATED ACTIONS 3-71 Utilities 

to upgrade and repair the NDWWTP to be capable of handling all flows. Repairing and upgrading only a 
portion of the plant to address DoD’s flows is not technically feasible.  

Near-term wastewater flows to the NDWWTP from military and civilian sources are projected to increase 
to a peak of 12.13 MGd (45.91 MLd) in 2014, which would slightly exceed the design capacity of 12 
MGd (45.4 MLd). DoD and GWA are assessing options to enhance treatment until primary treatment 
upgrades can be implemented. One option being investigation is to add chemical coagulants (enhanced 
primary treatment) or increase the surface overflow rate (within the normal design range) of the clarifier, 
which would improve plant operations so that the primary clarifier would be able to treat the additional 
flow without adverse effect on the NDWWTP. Normally, a chemically enhanced primary treatment 
system can significantly increase overflow rate of a conventional primary clarifier as recommended by the 
Water Environment Federation’s Manual of Practice No. 8 (2010). However, the permit limit of 6 MGd 
(22.7 MLd) would still be exceeded and the plant would still need some refurbishment and upgrades to 
restore it to the original design capacity and pollutant removal efficiencies. 

The existing NPDES permit for the NDWWTP is based on a maximum daily flow of 6 MGd (22.7 MLd). 
Under this alternative, the liquid treatment system of the NDWWTP would be refurbished to restore the 
plant’s originally designed treatment capacity of 12 MGd (45.4 MLd) so that the plant would comply with 
regulations associated with treating the increased wastewater flow from the military relocation. At the 
same time, the plant’s solids treatment system would be refurbished and upgraded to process sludge 
produced by treatment of 12 MGd (45.4 MLd) of influent wastewater. The solids treatment system has 
two anaerobic digesters and a dewatering complex that are currently nonfunctional and in disrepair. The 
system would need to be rehabilitated and upgraded with sufficient capacity to treat solids generated at 
the plant. The dewatered stabilized solids would then be hauled away, most likey to a landfill. Potential 
future beneficial use of the dewatered stabilized solids somewhere on Guam could be explored in the 
future.  

The Navy has completed an evaluation of capacity and required improvements needed at NDWWTP 
entitled Evaluation of Northern District Wastewater Treatment Plant Capacity (NAVFAC Pacific 2009). 
Based on the plant’s current capacity to accommodate anticipated near-term flow and loadings while still 
achieving the existing primary-treatment requirement, the following necessary improvements would have 
to be implemented at the NDWWTP to restore its primary treatment capacity and pollutant removal 
efficiencies: 

• Septage and fat/oil/grease receiving 
• Headworks improvement 
• Primary clarifier rehabilitation 
• Sludge digester rehabilitation 
• Centrifuge building replacement and one centrifuge 
• Sludge-drying bed rehabilitation  
• Standby power  
• Hydraulic improvements to the chlorine contact tank 
• Third digester  
• Second centrifuge 
• Odor control 
• Digester gas utilization 
• Administration/laboratory, office, and workshop/storage areas rehabilitation 



Guam and CNMI Military Relocation  Final EIS (July 2010) 
 

VOLUME 6: RELATED ACTIONS 3-72 Utilities 

Implementing Basic Alternative 1a would accomplish the required refurbishment of the NDWWTP to 
accept the projected increase in wastewater flows. DoD would coordinate with GWA to expedite the 
planned improvements and request a NPDES permit modification to increase the effluent discharge 
limitation from 6.0 MGd (22.7 MLd) to 12.0 MGd (45.4 MLd), then comply with its modified NPDES 
permit requirements. 

This alternative also provides secondary treatment at NDWWTP in response to the USEPA Region 9 
secondary treatment waiver denial (Section 301(h) waiver) in the event that secondary treatment is 
ultimately required at the NDWWTP. A trickling filter system is proposed as the secondary treatment 
process.  

The following new process components and upgrades for the secondary treatment upgrade would be 
required at the NDWWTP for this alternative: 

• One primary clarifier (the same size as existing ones) 
• Three trickling filters 
• Four secondary clarifiers 
• One chlorine contact tank 
• Two additional anaerobic digesters (the same size as existing ones) 
• One additional centrifuge solids-dewatering system and odor control 
• Effluent monitoring and measurement expansion 
• Outfall diffuser capacity expansion 

These upgrades are the same to support either Main Cantonment Alternatives 1 and 2 or Main 
Cantonment Alternatives 3 and 8.  

DoD is seeking funding from the GoJ for the proposed primary and secondary treatment upgrades to the 
NDWWTP. The Executive Summary of Volume 1 provides more detail on the funding sought and 
timeframes for construction of the facilities. If DoD fails to secure necessary financing from the GoJ, 
significant environmental impacts like those experienced on Guam today would continue to occur. These 
would include increased flows to already non-compliant treatment plants, resulting in further impacts to 
receiving waters due to poorly treated wastewater, and adverse impacts to fishing and recreational use of 
these waters. Consistent with the Navy’s commitment to keep from significantly impacting utilities on 
Guam, the DoD could apply force flow reductions and/or adaptive program management of construction 
as explained in Volume 7, Chapter 2, such as adjusting the construction tempo if off base water demand 
from construction workforce housing and induced population growth outpaces available supply and 
infrastructure. Exact methodology, monitoring, and implementation methods of force flow adjustments 
and adaptive program management would be worked out after the ROD issued. Failure to secure 
necessary funding may require that DoD delay or not issue construction contracts or task orders until such 
time as the financing is received from the GoJ and the necessary projects are implemented. Such action 
would severely impact the construction pace and the ability of Navy to complete required construction to 
support the Marine Corps relocation. 

USEPA Region 9 and GovGuam have identified the need for $1.3B in funding to implement necessary 
water and wastewater infrastructure improvements that must be accomplished in the first five years to 
accommodate the military relocation. The CEQ has facilitated interagency meetings with DoD and 
appropriate federal agencies to identify funding sources to meet this need. DoD is seeking from GoJ 
approximately $580 million for water and wastewater improvement projects from the GoJ pursuant to the 
terms of the Realignment Roadmap Agreement, described in Volume 1. The EAC is evaluating overall 



Guam and CNMI Military Relocation  Final EIS (July 2010) 
 

VOLUME 6: RELATED ACTIONS 3-73 Utilities 

Guam civilian hard (e.g., facilities) and soft (e.g., manpower, operations & management) infrastructure 
needs, including those associated with the proposed DoD military relocation. As part of this evaluation 
the EAC is specifically examining federal funding options for water and wastewater infrastructure 
improvements that may not be funded through GoJ financing. 

Basic Alternative 1b  

Basic Alternative 1b supports the proposed Main Cantonment Alternatives 3 and 8. This alternative 
includes upgrades to the NDWWTP to allow direct DoD wastewater generated at the proposed Barrigada 
housing site to be conveyed to the GWA NDWWTP for treatment. The upgrades to the NDWWTP under 
this alternative would be identical to those described under Basic Alternative 1a.  